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Huawel RF Test Report of G760-L03

Agilent Spectrum Analyzer - Swept SA
S0iQIEE 3 | : ALIGN AUTO

Center Freq 13.515000000 GHz _ Avg Type:LogPwr Ll
i Trig: Free Run Avg|Hold: 66100 v

IFGain:Low #Atten: 28 dB

Mkr1 2.555 7 GHz |
Ref Offset 7.5 dB
RZf 2g.e50 dBm 55088 dBm

1

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

mse i Alignment Completed
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6.3.3.2.4 Test Bandwidth = 20

6.3.3.2.4.1 Test Channel = LCH

6.3.3.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 79.500 kHz

PNO: Close .}
IFGain:Low

Ref Offset 7.5 dB
Ref 13.50 dBm

Start 9.00 kHz

#Res BW 1.0 kHz #VBW 3.0 kHz

usc 1 Points changed; all traces cleared

Y

11:28:41 AMNov 02, 2014

Avyg Type: Log-Pwr

Mkr1 11.679 kHz

-73.641 dBm

Stop 150.00 kHz
Sweep 135 ms (1001 pts)

sTaTUs t DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

S0/ e |

Center Freq 15.075000 MHz

Ref Offset 7.5 dB
Ref 25.50 dBm

Start 150 kHz
#Res BW 10 kHz

wsG 1 Points changed:; all traces cleared

IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
i Trig: Free Run Avg|Hold: 47/100
#Atten: 28 dB

Mkr1 27.677 67 MHz
-68.277 dBm

Stop 30.00 MHz

#VBW 30 kHz Sweep 285 ms (5001 pts)

sTaTus ! DC Coupled

Frequency

Auto

15.076000 MHz

30.000000 MHz

Auto Tune

Center Freq

StartFreq
150.000 kHz

Stop Freq

CF Step
2.985000 MHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA
S0iQIEE 3 | : ALIGN AUTO

Center Freq 13.515000000 GHz _ Avg Type:LogPwr - Ll
i Trig: Free Run Avg|Hold: 72/100 v

IFGain:Low #Atten: 28 dB

Mkr1 25.391 9 GHz R
Ref Offset 7.5 dB
RZf 2g.e50 dBm 32 627 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

wsG 1 Points changed:; all traces cleared
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Huawel RF Test Report of G760-L03

6.3.3.2.4.2 Test Channel = MCH

6.3.3.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

S0 N el | e i ALIGRAUTO  [11:30:08 AM Moy 02, 2014

Center Freq 79.500 kHz | Avg Type: Log-Pwr Frequency
PNO: Close Ly Ttig: Free Run Avg|Hold: 901100

IFGain:Low #Atten: 16 dB

Mkr1 11.538 kHz Auto Tune
R 1350 o 111,530 Iz

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

msG 1 Points changed:; all traces cleared sTaTUs ! DC Coupled
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Huawel RF Test Report of G760-L03

Agilent Spectrum Analyzer - Swept SA

S0/ e |

Center Freq 15.075000 MHz

Ref Offset 7.5 dB
Ref 25.50 dBm

Start 150 kHz
#Res BW 10 kHz

mse i Alignment Completed

IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
i Trig: Free Run Avg|Hold: 47/100
#Atten: 28 dB

Mkr1 29.104 50 MHz
-68.388 dBm

Stop 30.00 MHz

#VBW 30 kHz Sweep 285 ms (5001 pts)

sTaTus ! DC Coupled

Frequency

Auto

15.076000 MHz

30.000000 MHz

Auto Tune

Center Freq

StartFreq
150.000 kHz

Stop Freq

CF Step
2.985000 MHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA
S0iQIEE 3 | : ALIGN AUTO

Center Freq 13.515000000 GHz _ Avg Type:LogPwr Ll
i Trig: Free Run Avg|Hold: 74/100 v

IFGain:Low #Atten: 28 dB

Mkr1 2.526 1 GHz |
Ref Offset 7.5 dB
RZf 2g.e50 dBm 25.473 dBm

1

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

wsG 1 Points changed:; all traces cleared
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Huawel RF Test Report of G760-L03

6.3.3.2.4.3 Test Channel = HCH

6.3.3.2.4.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

S0 N el | e i ALIGRAUTO  [11:31:07 AMNov 02, 2014

Center Freq 79.500 kHz | Avg Type: Log-Pwr Frequency
PNO: Close Ly Ttig: Free Run Avg|Hold: 901100

IFGain:Low #Atten: 16 dB

Mkr1 29.163 kHz Auto Tune
R 1350 o 129,165 Iz

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

’1

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

msG 1 Points changed:; all traces cleared sTaTUs ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

S0/ e |

Center Freq 15.075000 MHz

Ref Offset 7.5 dB
Ref 25.50 dBm

Start 150 kHz
#Res BW 10 kHz

wsG 1 Points changed:; all traces cleared

IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
i Trig: Free Run Avg|Hold: 47/100
#Atten: 28 dB

Mkr1 6.042 39 MHz
-68.703 dBm

Stop 30.00 MHz

#VBW 30 kHz Sweep 285 ms (5001 pts)

sTaTus ! DC Coupled

Frequency

Auto

15.076000 MHz

30.000000 MHz

Auto Tune

Center Freq

StartFreq
150.000 kHz

Stop Freq

CF Step
2.985000 MHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA
S0iQIEE 3 | : ALIGN AUTO

Center Freq 13.515000000 GHz _ Avg Type:LogPwr Ll
i Trig: Free Run Avg|Hold: 72/100 v

IFGain:Low #Atten: 28 dB

Mkr1 2.551 0 GHz |
Ref Offset 7.5 dB
RZf 2g.e50 dBm 25.204 dBm

1

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

wsG 1 Points changed:; all traces cleared
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7Appendix_G: Field Strength of Spurious Radiation

Note:
We tested all modes, but the data presented below is the worst case.

9kHz~150kHz, VBW = 200Hz, VBW = 600 Hz, Detector: PK
150kHz~30MHz, VBW = 9kHz, VBW = 30k Hz, Detector: PK
30MHz~1GHz, RBW = 100 kHz, VBW = 300 kHz. Detector: PK

Above 1GHz, RBW =1 MHz, VBW = 3 MHz. Detector: PK

Part | - Test Plots
7.1 For GSM
7.1.1 Test Band = GSM850

7.1.1.1 Test Mode = GSM/TM1

D Level in dBm
-0
-20
=30
“]
S0 T
607
]
30
a0 T
-100 ' T ' ' ' T '
k 40k B0 100k 200k B0k i1 I AW 10M 15N 206 30N
Frequency in Hz
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Copy of FOC PART22 GSMES0_L

T

20T
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Lewel in dBm
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-60 +

-TO0+

B0+
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S0 100k

200 300 400 500 001G

Frequency in Hz

206 jele]
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7.1.1.2 Test Mode = GSM/TM2

1 Lewel in dBm

20T

0T

A07
60T
-7
]

an]

-1[“:' T T T T T
ok 40k B0 qopk 200k BODk M M BM f0h4 150 ZOM 30M

Frequency in Hz

Copy of FCC PART22 GSMES0_L

T

20T

-10¢ FCC

20+

0T

Lewel in dBm

S50+
-G0 1+
-TO+
20+
-9D$
-100+ +—+—+ + + + + ——+—+ + + i
30hd 50 60 a0 100m 200 300 400 00 go0 1G 106G 3G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 759 of 826
SYBH(Z-RF)023102014-1001 Copyright © Huawei Technologies Co., Ltd.



S

HUAV\TEI RF Test Report of G760-L03

Copy of FOC PART22 GSMES0_H

30

20

-0 FCC

-0

=30

Lewel in dBm

.5|:| +
GO
ol
ol

-an +

-100 1 1 + + + + + i
3G A5G G T g a 100G 186G
Frequency in Hz

7.1.2 Test Band = GSM1900

7.1.2.1 Test Mode = GSM/TM1
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1 Lewel in dBm

207

S

0T
G0 T
-7
-80

an]

-1I:II:| T T T T
Ak 40k &0 100k 700k GO0k 1 I Shd 10Md 15M1 ZOM 30M

Freaquency in Hz

Copy of FCC PARTZ24 GSM1900_L

-0 FCC
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=30

Lewel in dBm
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-T0
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Frequency in Hz
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Copy of FCC PARTZ24 GSh1800_H

-0 FCE

Lewel in dBm

BAlL t t t + + + |
jele] A5G G 7 g 9 110G 186G

Frequency in Hz

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

180G 1650

Frequency in Hz

7.1.2.2 Test Mode = GSM/TM2
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1 Lewel in dBm

207

S
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Copy of FCC PARTZ24 GSh1800_H

-0 FCE

Lewel in dBm
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jele] A5G G 7 g 9 110G 186G

Frequency in Hz
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7.2 For UMTS

7.2.1 Test Band = WCDMAS850

7.2.1.1 Test Mode = UMTS/TM1

1 Lewel in dBm
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Copy of FCC PARTZ2 WCDMATSS0_L
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7.2.2 Test Band = WCDMA1900
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7.2.2.1 Test Mode = UMTS/TM1
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Copy of FCC PART24 WCDMAT300_H
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7.2.3 Test Band = WCDMA1700

7.2.3.1 Test Mode = UMTS/TM1

D L Level in dBm
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Copy of FCC PARTZT WCDMAT700_L

T

FCC

20+

a0+

50+

Lewel in dBm

-60 +

-TO+

100

BAlL t +—i
30M 50 60

S0 100k

200 300 400 00 go0 1G
Frequency in Hz

206 jele]

Copy of FCC PARTZ27 WICDMATT00_H

T

FCC

20+

a0+

S50 --

Lewel in dBm

GO
ol
ol
ol

-100¢

-1y
jele]

A5G

G T g a 100G
Frequency in Hz

186G

Report No:
SYBH(Z-RF)023102014-1001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 770 of 826



S

HUAV\TEI RF Test Report of G760-L03

7.3 For LTE

7.3.1 Test Band = BAND2

7.3.1.1 Test Bandwidth = 1.4
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7.3.1.2 Test Bandwidth =5

1level in dBm

S

30T

A0
S0
]
-&0

o

Ak 40k &0

-100

100k 200k

GO0k 1 2
Freauency in Hz

Shd 10KA 1504 200

30m4

Copy of FCC PART24 LTE Band 2_L

FCC

a0+

50T

Lewvel in dBm

-60 +

704
-80
-a0

100

110k —t—t t
30M 50 60 80 100M

200 300 400 500 001G

Frequency in Hz

jele]

Report No:
SYBH(Z-RF)023102014-1001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 774 of 826



S

HUAV\TEI RF Test Report of G760-L03

Copy of FCC PART24 LTE Band 2_H

FCC

a0+

W50 --

Lewel in dBm

GO
ol
ol
ol

-100¢

-1y

A5G

G T g a 100G
Frequency in Hz

186G

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100
186G

Frequency in Hz

1650

Report No:
SYBH(Z-RF)023102014-1001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 775 of 826



S

HUAV\TEI RF Test Report of G760-L03

7.3.1.3 Test Bandwidth =20
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7.3.2 Test Band = BAND4

7.3.2.1 Test Bandwidth = 1.4
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7.3.2.2 Test Bandwidth =5

L. Lewvel in dBm

S

30T

A0
S0
]
-&0

o

-100 '
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of FCC PART27 LTE Band 4_L

20

-0 FCC

=20

=30

=50

Lewvel in dBm

-G0
-Th :-
-30
-an

100

-1 +—+— t t t t +—t+—+— t
30hd 50 60 a0 100m 200 300 400 00 go0 1G 106G 3G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 781 of 826
SYBH(Z-RF)023102014-1001 Copyright © Huawei Technologies Co., Ltd.



D

HUAV\TEI RF Test Report of G760-L03

Copy of FCC PART27 LTE Band 4_H

10 FCC

=30

W50 --

Lewel in dBm

-G0 :.
20l
a0l
]

-100¢

-1 1 1 + + + + + i
3G iG G N g | 100G 186G

Frequency in Hz

[ Lewel in dBm

S0T

G0 T

0T

0T

A0 T

-100 t i
186G 2650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 782 of 826
SYBH(Z-RF)023102014-1001 Copyright © Huawei Technologies Co., Ltd.



S

HUAV\TEI RF Test Report of G760-L03

7.3.2.3 Test Bandwidth =20
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7.3.3 Test Band = BAND7

7.3.3.1 Test Bandwidth =5
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7.3.3.2 Test Bandwidth = 20
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8Appendix_H: Frequency Stability

8.1 For GSM

8.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Error Freg. vs. rated Verdict
Band Mode Channel Temp. Volt. [HZ] [ppm]

VL -2.91 -0.00353 PASS
LCH TN VN -4.84 -0.00587 PASS
VH -4.58 -0.00556 PASS
VL -0.19 -0.00023 PASS
GSM/TM1 MCH TN VN 1.55 0.00185 PASS
VH -2.65 -0.00317 PASS
VL -5.62 -0.00662 PASS
HCH TN VN -10.07 -0.01186 PASS
GSMEB50 VH -10.53 -0.01241 PASS
VL -5.81 -0.00705 PASS
LCH TN VN -4.04 -0.0049 PASS
VH -1.65 -0.002 PASS
VL -3.42 -0.00409 PASS
GSM/TM2 MCH TN VN -5.07 -0.00606 PASS
VH -4.1 -0.0049 PASS
VL -2.23 -0.00263 PASS
HCH TN VN -3.94 -0.00464 PASS
VH -10.23 -0.01205 PASS
VL -4 -0.00216 PASS
LCH TN VN -1.36 -0.00074 PASS
VH -4.52 -0.00244 PASS
VL -12.85 -0.00684 PASS
GSM/TM1 MCH TN VN -2.91 -0.00155 PASS
GSM1900 VH 6.46 0.00344 PASS
VL -3.36 -0.00176 PASS
HCH TN VN -0.65 -0.00034 PASS
VH -4.71 -0.00247 PASS
VL 2.55 0.00138 PASS
GSM/TM2 LCH TN VN -3.13 -0.00169 PASS
VH -7.1 -0.00384 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Temp. Volt. [Hz] [ppm]

VL 1.23 0.00065 PASS

MCH TN VN -10.49 -0.00558 PASS

VH -4.42 -0.00235 PASS

VL -3.29 -0.00172 PASS

HCH TN VN -7.94 -0.00416 PASS

VH 2.42 0.00127 PASS

8.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Error Freg. vs. rated Verdict
Band Mode Channel Volt. Temp. [HZz] [ppm]

-30 -2.26 -0.00274 PASS

-20 0.13 0.00016 PASS

-10 -1.29 -0.00157 PASS

0 -4.91 -0.00596 PASS

LCH VN 10 -4.65 -0.00564 PASS

20 -5.29 -0.00642 PASS

30 -1.42 -0.00172 PASS

40 -1.87 -0.00227 PASS

50 -4.07 -0.00494 PASS

-30 -4.07 -0.00486 PASS

-20 -2.97 -0.00355 PASS

-10 -4.58 -0.00547 PASS

0 -9.56 -0.01143 PASS

GSM/TM1 MCH VN 10 -3.16 -0.00378 PASS

GSM850 20 -7.43 -0.00888 PASS

30 -1.87 -0.00224 PASS

40 -7.68 -0.00918 PASS

50 -6.78 -0.0081 PASS

-30 1.87 0.0022 PASS

-20 -5.17 -0.00609 PASS

-10 -8.2 -0.00966 PASS

0 -4.78 -0.00563 PASS

HCH VN 10 -1.36 -0.0016 PASS

20 -6.13 -0.00722 PASS

30 -8.07 -0.00951 PASS

40 -4.33 -0.0051 PASS

50 -5.04 -0.00594 PASS

GSMITM2 LCH VN -30 -5.39 -0.00654 PASS

-20 -5.13 -0.00622 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]
-10 -10.11 -0.01227 PASS
0 -0.1 -0.00012 PASS
10 -4.13 -0.00501 PASS
20 -3.1 -0.00376 PASS
30 1.32 0.0016 PASS
40 -4.97 -0.00603 PASS
50 -2.71 -0.00329 PASS
-30 -11.33 -0.01354 PASS
-20 -6.59 -0.00788 PASS
-10 -9.49 -0.01134 PASS
0 -8.85 -0.01058 PASS
MCH VN 10 -3.65 -0.00436 PASS
20 -5.2 -0.00622 PASS
30 -8.94 -0.01069 PASS
40 -5.55 -0.00663 PASS
50 -10.75 -0.01285 PASS
-30 -4.39 -0.00517 PASS
-20 -1.94 -0.00229 PASS
-10 -1.78 -0.0021 PASS
0 -15.82 -0.01864 PASS
HCH VN 10 -2.91 -0.00343 PASS
20 0.58 0.00068 PASS
30 -8.98 -0.01058 PASS
40 -8.04 -0.00947 PASS
50 -1 -0.00118 PASS
-30 -0.19 -0.0001 PASS
-20 -5.1 -0.00276 PASS
-10 -9.81 -0.0053 PASS
0 -9.62 -0.0052 PASS
LCH VN 10 -4.84 -0.00262 PASS
20 -13.69 -0.0074 PASS
30 -11.56 -0.00625 PASS
GSM1900 | GSM/TM1 40 -5.29 -0.00286 PASS
50 -8.01 -0.00433 PASS
-30 -5.68 -0.00302 PASS
-20 -14.01 -0.00745 PASS
MCH VN -10 -2.97 -0.00158 PASS
0 3.29 0.00175 PASS
10 -5.42 -0.00288 PASS
20 -3.23 -0.00172 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]
30 -13.82 -0.00735 PASS
40 -4.39 -0.00234 PASS
50 -11.82 -0.00629 PASS
-30 -3.36 -0.00176 PASS
-20 -2 -0.00105 PASS
-10 -7.75 -0.00406 PASS
0 -0.26 -0.00014 PASS
HCH VN 10 -7.1 -0.00372 PASS
20 -12.91 -0.00676 PASS
30 -6.65 -0.00348 PASS
40 -11.56 -0.00605 PASS
50 -10.85 -0.00568 PASS
-30 -1.9 -0.00103 PASS
-20 -12.59 -0.0068 PASS
-10 -4.1 -0.00222 PASS
0 0.16 0.00009 PASS
LCH VN 10 -4.55 -0.00246 PASS
20 -11.14 -0.00602 PASS
30 -12.27 -0.00663 PASS
40 -2.49 -0.00135 PASS
50 -12.04 -0.00651 PASS
-30 -11.66 -0.0062 PASS
-20 0.42 0.00022 PASS
-10 -3.58 -0.0019 PASS
0 -7.85 -0.00418 PASS
GSM/TM2 MCH VN 10 -17.14 -0.00912 PASS
20 -13.5 -0.00718 PASS
30 -4.26 -0.00227 PASS
40 -7.97 -0.00424 PASS
50 -0.77 -0.00041 PASS
-30 -15.27 -0.008 PASS
-20 -7.97 -0.00417 PASS
-10 -6.07 -0.00318 PASS
0 -1.52 -0.0008 PASS
HCH VN 10 -11.14 -0.00583 PASS
20 -12.56 -0.00658 PASS
30 -7.2 -0.00377 PASS
40 -8.33 -0.00436 PASS
50 -10.94 -0.00573 PASS
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8.2 For UMTS

8.2.1Frequency Error vs. Voltage:

Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Temp. Volt. [HZ] [ppm]
VL 0.84 .00102 PASS
LCH TN VN -2.64 -.00319 PASS
VH -3.11 -.00376 PASS
VL 0.75 .0009 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN -1.19 -.00142 PASS
VH 0.17 .0002 PASS
VL -1.68 -.00198 PASS
HCH TN VN 0.58 .00069 PASS
VH -0.85 -.001 PASS
VL -11.84 -.00639 PASS
LCH TN VN -9.31 -.00503 PASS
VH -5.83 -.00315 PASS
VL -8.42 -.00448 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -8.64 -.0046 PASS
VH -5.04 -.00268 PASS
VL -4.73 -.00248 PASS
HCH TN VN -4.96 -.0026 PASS
VH -9.22 -.00483 PASS
VL -6.50 -.0038 PASS
LCH TN VN -4.58 -.00267 PASS
VH -4.55 -.00266 PASS
VL 0.85 .00049 PASS
WCDMA1700 | UMTS/TM1 MCH TN VN -2.40 -.00139 PASS
VH -3.23 -.00186 PASS
VL -2.03 -.00116 PASS
HCH TN VN 0.56 .00032 PASS
VH -1.33 -.00076 PASS

8.2.2Frequency Error vs. Temperature:

Test Band Test Mode Test Test Test Freq. Error | Freq. vs. rated Verdict
Channel Volt. Temp. [HZ] [ppm]

-30 -0.9 -0.00109 PASS

-20 2.04 0.00247 PASS

WCDMAS850 | UMTS/TM1 LCH VN -10 0.47 0.00057 PASS

0 0.55 0.00067 PASS

10 -0.06 -0.00007 PASS
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Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Volt. Temp. [Hz] [ppm]
20 -0.47 -0.00057 PASS
30 1.19 0.00144 PASS
40 -0.96 -0.00116 PASS
50 -0.58 -0.0007 PASS
-30 1.39 0.00166 PASS
-20 -0.9 -0.00108 PASS
-10 1.62 0.00194 PASS
0 -0.98 -0.00117 PASS
MCH VN 10 0.4 0.00048 PASS
20 0.24 0.00029 PASS
30 -1.83 -0.00219 PASS
40 -0.67 -0.0008 PASS
50 -0.03 -0.00004 PASS
-30 -0.75 -0.00089 PASS
-20 1.85 0.00219 PASS
-10 -1.31 -0.00155 PASS
0 11 0.0013 PASS
HCH VN 10 0.34 0.0004 PASS
20 -1.53 -0.00181 PASS
30 0.23 0.00027 PASS
40 1.24 0.00146 PASS
50 -0.85 -0.001 PASS
-30 -9.66 -0.00521 PASS
-20 -5.22 -0.00282 PASS
-10 -6.33 -0.00342 PASS
0 -7.05 -0.00381 PASS
LCH VN 10 -7.66 -0.00414 PASS
20 -10.6 -0.00572 PASS
30 -8.83 -0.00477 PASS
40 -7.74 -0.00418 PASS
WCDMA1900 | UMTS/TM1 >0 107 1000578 PASS
-30 -4.88 -0.0026 PASS
-20 -9.03 -0.0048 PASS
-10 -7.4 -0.00394 PASS
0 -5.78 -0.00307 PASS
MCH VN 10 -8.04 -0.00428 PASS
20 -4.73 -0.00252 PASS
30 -6.35 -0.00338 PASS
40 -6.21 -0.0033 PASS
50 -6.74 -0.00359 PASS
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Test Test Test Freq. Error | Freq. vs. rated i
Test Band Test Mode Verdict
Channel Volt. Temp. [Hz] [ppm]
-30 -2.93 -0.00154 PASS
-20 -6.67 -0.0035 PASS
-10 -6.71 -0.00352 PASS
0 -6.59 -0.00345 PASS
HCH VN 10 -5.52 -0.00289 PASS
20 -7.78 -0.00408 PASS
30 -6.07 -0.00318 PASS
40 -6.13 -0.00321 PASS
50 -6.01 -0.00315 PASS
-30 -6.03 -0.00352 PASS
-20 -9.02 -0.00527 PASS
-10 -5.8 -0.00339 PASS
0 -3.57 -0.00208 PASS
LCH VN 10 -6 -0.0035 PASS
20 -7.63 -0.00446 PASS
30 -9.23 -0.00539 PASS
40 -6.67 -0.0039 PASS
50 -4.64 -0.00271 PASS
-30 -0.23 -0.00013 PASS
-20 0.14 0.00008 PASS
-10 0.49 0.00028 PASS
0 2.12 0.00122 PASS
WCDMA1700 | UMTS/TM1 MCH VN 10 1.71 0.00099 PASS
20 1.27 0.00073 PASS
30 -2.99 -0.00173 PASS
40 -0.75 -0.00043 PASS
50 0.11 0.00006 PASS
-30 0.44 0.00025 PASS
-20 3.04 0.00173 PASS
-10 -1.24 -0.00071 PASS
0 0.58 0.00033 PASS
HCH VN 10 -0.85 -0.00048 PASS
20 -1.86 -0.00106 PASS
30 0.32 0.00018 PASS
40 1.48 0.00084 PASS
50 -1.88 -0.00107 PASS
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8.3 For LTE

8.3.1Frequency Error vs. Voltage:

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VL 6.07 0.00328 PASS

LCH TN VN 0.24 0.00013 PASS

VH -6.97 -0.00377 PASS

VL -20.5 -0.0109 PASS

14 MCH TN VN -12.65 -0.00673 PASS

VH -10.27 -0.00546 PASS

VL 4.81 0.00252 PASS

HCH TN VN 7.82 0.0041 PASS

VH 0.82 0.00043 PASS

VL -9.34 -0.00504 PASS

LCH TN VN 3.1 0.00167 PASS

VH -6.08 -0.00328 PASS

VL -7.81 -0.00415 PASS

3 MCH TN VN -10.04 -0.00534 PASS

VH -4.46 -0.00237 PASS

VL 5.24 0.00275 PASS

BAND2 | LTE/TML HCH TN VN -5.99 -0.00314 PASS
VH -12.83 -0.00672 PASS

VL -9.96 -0.00538 PASS

LCH TN VN -1.93 -0.00104 PASS

VH -5.26 -0.00284 PASS

VL 3.1 0.00165 PASS

5 MCH TN VN -3.23 -0.00172 PASS

VH -9.76 -0.00519 PASS

VL -0.9 -0.00047 PASS

HCH TN VN 2.17 0.00114 PASS

VH 1.22 0.00064 PASS

VL -7.88 -0.00425 PASS

LCH TN VN -11.17 -0.00602 PASS

VH -1.09 -0.00059 PASS

10 VL -9.6 -0.00511 PASS

MCH TN VN -6.12 -0.00326 PASS

VH -1.57 -0.00084 PASS

HCH TN VL 2.98 0.00156 PASS
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Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN 0.07 0.00004 PASS

VH -3.82 -0.00201 PASS

VL -7.45 -0.00401 PASS

LCH TN VN -2.99 -0.00161 PASS

VH -3.13 -0.00169 PASS

VL -12.92 -0.00687 PASS

15 MCH TN VN -13.49 -0.00718 PASS

VH -5.71 -0.00304 PASS

VL -4.43 -0.00233 PASS

HCH TN VN -9.61 -0.00505 PASS

VH -3.06 -0.00161 PASS

VL -7.5 -0.00403 PASS

LCH TN VN -3.2 -0.00172 PASS

VH -5.92 -0.00318 PASS

VL -10.49 -0.00558 PASS

20 MCH TN VN -10.41 -0.00554 PASS

VH -9.1 -0.00484 PASS

VL -13.03 -0.00686 PASS

HCH TN VN -9.28 -0.00488 PASS

VH -7.7 -0.00405 PASS

VL 9.66 0.00522 PASS

LCH TN VN 6.41 0.00346 PASS

VH -5.71 -0.00309 PASS

VL 2.78 0.00148 PASS

14 MCH TN VN -9.66 -0.00514 PASS

VH -4.88 -0.0026 PASS

VL -4.75 -0.00249 PASS

HCH TN VN -2.13 -0.00112 PASS

VH -2.78 -0.00146 PASS

LTE/TM2 VL -5.78 -0.00312 PASS
LCH TN VN -1.44 -0.00078 PASS

VH -7.87 -0.00425 PASS

VL -11.96 -0.00636 PASS

3 MCH TN VN -1 -0.00053 PASS

VH -10.29 -0.00547 PASS

VL -1.6 -0.00084 PASS

HCH TN VN -0.46 -0.00024 PASS

VH -1.43 -0.00075 PASS

5 LCH TN VL 2.53 0.00137 PASS
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Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN -0.41 -0.00022 PASS

VH 2.56 0.00138 PASS

VL -0.59 -0.00031 PASS

MCH TN VN -10.29 -0.00547 PASS

VH -6.78 -0.00361 PASS

VL -0.17 -0.00009 PASS

HCH TN VN 8.97 0.0047 PASS

VH -4.08 -0.00214 PASS

VL -7.11 -0.00383 PASS

LCH TN VN -7.24 -0.0039 PASS

VH -12.6 -0.00679 PASS

VL -13.22 -0.00703 PASS

10 MCH TN VN -11.43 -0.00608 PASS

VH -10.61 -0.00564 PASS

VL -6.37 -0.00334 PASS

HCH TN VN -9.33 -0.0049 PASS

VH 6.39 0.00335 PASS

VL -4.75 -0.00256 PASS

LCH TN VN -12.29 -0.00662 PASS

VH -10.09 -0.00543 PASS

VL 1.62 0.00086 PASS

15 MCH TN VN -7.57 -0.00403 PASS

VH -16.16 -0.0086 PASS

VL 2.36 0.00124 PASS

HCH TN VN -6.27 -0.0033 PASS

VH -13.28 -0.00698 PASS

VL 1.3 0.0007 PASS

LCH TN VN 3.12 0.00168 PASS

VH 4.69 0.00252 PASS

VL -4.06 -0.00216 PASS

20 MCH TN VN -9.66 -0.00514 PASS

VH -3.79 -0.00202 PASS

VL -2.53 -0.00133 PASS

HCH TN VN -6.61 -0.00348 PASS

VH -1.22 -0.00064 PASS

VL -5.08 -0.00297 PASS

BAND4 | LTE/TML 14 LCH TN VN -2.69 -0.00157 PASS
VH -5.25 -0.00307 PASS

MCH TN VL 2.55 0.00147 PASS
Report No: Huawei Proprietary and Confidential Page 799 of 826

SYBH(Z-RF)023102014-1001

Copyright © Huawei Technologies Co., Ltd.




A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN 2.32 0.00134 PASS

VH 3.35 0.00193 PASS

VL -0.9 -0.00051 PASS

HCH TN VN -1.76 -0.001 PASS

VH -2.5 -0.00143 PASS

VL -3.28 -0.00192 PASS

LCH TN VN -3.73 -0.00218 PASS

VH -1.33 -0.00078 PASS

VL 23.39 0.0135 PASS

3 MCH TN VN 14.29 0.00825 PASS
VH 18.41 0.01063 PASS

VL -8.53 -0.00486 PASS

HCH TN VN -3.53 -0.00201 PASS

VH -7.6 -0.00433 PASS

VL -10.67 -0.00623 PASS

LCH TN VN -6.79 -0.00396 PASS

VH -0.94 -0.00055 PASS

VL 6.67 0.00385 PASS

5 MCH TN VN 9.17 0.00529 PASS
VH 4.28 0.00247 PASS

VL -4.46 -0.00254 PASS

HCH TN VN -3.33 -0.0019 PASS

VH -8.58 -0.0049 PASS

VL -4.96 -0.00289 PASS

LCH TN VN 2 0.00117 PASS

VH 1.89 0.0011 PASS

VL 3.63 0.0021 PASS

10 MCH TN VN 4.38 0.00253 PASS
VH 3.19 0.00184 PASS

VL 3.1 0.00177 PASS

HCH TN VN 14 0.0008 PASS

VH -0.47 -0.00027 PASS

VL -8.84 -0.00515 PASS

LCH TN VN -8.44 -0.00491 PASS

VH -6.49 -0.00378 PASS

15 VL 4.96 0.00286 PASS
MCH TN VN -4.66 -0.00269 PASS

VH 0.21 0.00012 PASS

HCH TN VL -2.06 -0.00118 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -0.93 -0.00053 PASS
VH -1.37 -0.00078 PASS
VL -1.99 -0.00116 PASS
LCH TN VN 3.55 0.00206 PASS
VH 2.46 0.00143 PASS
VL 0.37 0.00021 PASS
20 MCH TN VN 1.53 0.00088 PASS
VH 3.75 0.00216 PASS
VL 2.16 0.00124 PASS
HCH TN VN 6.18 0.00354 PASS
VH 3.33 0.00191 PASS
VL -2.95 -0.00172 PASS
LCH TN VN -3.32 -0.00194 PASS
VH -6.27 -0.00367 PASS
VL 0.44 0.00025 PASS
14 MCH TN VN 2.66 0.00154 PASS
VH 1.57 0.00091 PASS
VL -4.18 -0.00238 PASS
HCH TN VN -4.36 -0.00249 PASS
VH -2.95 -0.00168 PASS
VL -6.32 -0.00369 PASS
LCH TN VN -7.42 -0.00434 PASS
VH 0.03 0.00002 PASS
VL 11.6 0.0067 PASS
—— 3 MCH TN VN 17.29 0.00998 PASS
VH 15.88 0.00917 PASS
VL -6.58 -0.00375 PASS
HCH TN VN -5.08 -0.0029 PASS
VH -10.04 -0.00573 PASS
VL -3.46 -0.00202 PASS
LCH TN VN -7.12 -0.00416 PASS
VH -6.08 -0.00355 PASS
VL 7.41 0.00428 PASS
5 MCH TN VN 9.68 0.00559 PASS
VH 2.15 0.00124 PASS
VL 1.59 0.00091 PASS
HCH TN VN 2.05 0.00117 PASS
VH 2.4 -0.00137 PASS
10 LCH TN VL -0.89 -0.00052 PASS
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HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN 5.01 0.00292 PASS
VH 3 0.00175 PASS
VL 1.69 0.00098 PASS
MCH TN VN 3.23 0.00186 PASS
VH -0.79 -0.00046 PASS
VL 3.46 0.00198 PASS
HCH TN VN 3.82 0.00218 PASS
VH 3.22 0.00184 PASS
VL -6.9 -0.00402 PASS
LCH TN VN -7.2 -0.00419 PASS
VH -8.71 -0.00507 PASS
VL 2.57 0.00148 PASS
15 MCH TN VN 2.76 0.00159 PASS
VH -0.06 -0.00003 PASS
VL -3.75 -0.00215 PASS
HCH TN VN -3.38 -0.00193 PASS
VH -1.96 -0.00112 PASS
VL 0.2 0.00012 PASS
LCH TN VN 1 0.00058 PASS
VH 0.56 0.00033 PASS
VL 3.58 0.00207 PASS
20 MCH TN VN 2.09 0.00121 PASS
VH 1.77 0.00102 PASS
VL 5.21 0.00299 PASS
HCH TN VN 6.54 0.00375 PASS
VH 3 0.00172 PASS
VL -15.12 -0.00604 PASS
LCH TN VN -6.69 -0.00267 PASS
VH -18.74 -0.00749 PASS
VL -12.26 -0.00484 PASS
5 MCH TN VN -0.62 -0.00024 PASS
VH -6.74 -0.00266 PASS
BAND7 | LTE/TM1 VL -3.82 -0.00149 PASS
HCH TN VN -4.55 -0.00177 PASS
VH 10.79 0.0042 PASS
VL -9.36 -0.00374 PASS
LCH TN VN -0.72 -0.00029 PASS
10 VH -17.04 -0.0068 PASS
MCH TN VL -11.39 -0.00449 PASS
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HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -11.64 -0.00459 PASS
VH -11.03 -0.00435 PASS
VL 0.03 0.00001 PASS
HCH TN VN 6.11 0.00238 PASS
VH 7.05 0.00275 PASS
VL 6.68 0.00266 PASS
LCH TN VN -1.2 -0.00048 PASS
VH 7.67 0.00306 PASS
VL -11.5 -0.00454 PASS
15 MCH TN VN 0.66 0.00026 PASS
VH -8.94 -0.00353 PASS
VL 1.56 0.00061 PASS
HCH TN VN -7.47 -0.00292 PASS
VH -11.5 -0.00449 PASS
VL -24.15 -0.00962 PASS
LCH TN VN -10.11 -0.00403 PASS
VH -12.76 -0.00508 PASS
VL -0.87 -0.00034 PASS
20 MCH TN VN -8.77 -0.00346 PASS
VH -14.1 -0.00556 PASS
VL -2.76 -0.00108 PASS
HCH TN VN -8.38 -0.00327 PASS
VH -11.69 -0.00457 PASS
VL -14.41 -0.00576 PASS
LCH TN VN -7.54 -0.00301 PASS
VH -24.4 -0.00975 PASS
VL -7.52 -0.00297 PASS
5 MCH TN VN -3.09 -0.00122 PASS
VH -13.2 -0.00521 PASS
VL -7.07 -0.00275 PASS
—— HCH TN VN 1.67 0.00065 PASS
VH 7.58 0.00295 PASS
VL -11.99 -0.00479 PASS
LCH TN VN -12.2 -0.00487 PASS
VH -4.02 -0.0016 PASS
10 VL -12.53 -0.00494 PASS
MCH TN VN -16.99 -0.0067 PASS
VH -3.39 -0.00134 PASS
HCH TN VL -1.56 -0.00061 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .

Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN -0.89 -0.00035 PASS

VH -0.43 -0.00017 PASS

VL 1.85 0.00074 PASS

LCH TN VN 10.09 0.00402 PASS

VH -0.53 -0.00021 PASS

VL -6.08 -0.0024 PASS

15 MCH TN VN -6.84 -0.0027 PASS

VH -0.11 -0.00004 PASS

VL -20.59 -0.00804 PASS

HCH TN VN -3.56 -0.00139 PASS

VH -16.52 -0.00645 PASS

VL -12.37 -0.00493 PASS

LCH TN VN -20.01 -0.00797 PASS

VH -2.15 -0.00086 PASS

VL 5.66 0.00223 PASS

20 MCH TN VN 5.94 0.00234 PASS

VH -2.75 -0.00108 PASS

VL 4.09 0.0016 PASS

HCH TN VN -2.1 -0.00082 PASS

VH -5.62 -0.0022 PASS

8.3.2Frequency Error vs. Voltage:

Test Freq.
Test Test . Test Test Test Freq. vs. .
Bandwidth Error Verdict
Band Mode Channel | Temp. | Volt. rated [ppm]
(MHz) [HZ]
-30 -9.08 -0.00491 PASS
-20 7.52 0.00406 PASS
-10 -7.71 -0.00417 PASS
0 7.84 0.00424 PASS
LCH VN 10 -3.79 -0.00205 PASS
20 -14.13 -0.00763 PASS
BAND2 | LTE/TM1 1.4 30 1.26 0.00068 PASS
40 9.06 0.0049 PASS
50 -10.86 -0.00587 PASS
-30 -5.16 -0.00274 PASS
-20 2.55 0.00136 PASS
MCH VN
-10 451 0.0024 PASS
0 -15.69 -0.00835 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 -10.96 -0.00583 PASS
20 -11.22 -0.00597 PASS
30 -9.21 -0.0049 PASS
40 -5.66 -0.00301 PASS
50 -4.25 -0.00226 PASS
-30 -2.57 -0.00135 PASS
-20 0.11 0.00006 PASS
-10 -1.86 -0.00097 PASS
0 -2.43 -0.00127 PASS
HCH VN 10 -6.25 -0.00327 PASS
20 -3.76 -0.00197 PASS
30 -3.08 -0.00161 PASS
40 -4.05 -0.00212 PASS
50 -4.55 -0.00238 PASS
-30 -5.45 -0.00294 PASS
-20 -0.6 -0.00032 PASS
-10 -13.05 -0.00705 PASS
0 -18.04 -0.00974 PASS
LCH VN 10 -5.42 -0.00293 PASS
20 -8.96 -0.00484 PASS
30 -13.29 -0.00718 PASS
40 3.46 0.00187 PASS
50 -0.3 -0.00016 PASS
-30 1.6 0.00085 PASS
-20 -6.94 -0.00369 PASS
-10 -0.23 -0.00012 PASS
3 0 -17.92 -0.00953 PASS
MCH VN 10 -13.28 -0.00706 PASS
20 -8.78 -0.00467 PASS
30 -2.37 -0.00126 PASS
40 -5.49 -0.00292 PASS
50 -6.69 -0.00356 PASS
-30 -5.66 -0.00297 PASS
-20 -11.59 -0.00607 PASS
-10 -8.41 -0.00441 PASS
HCH VN 0 1.54 0.00081 PASS
10 -8.11 -0.00425 PASS
20 -14.48 -0.00759 PASS
30 -8.54 -0.00447 PASS
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A\

HUAan RF Test Report of G760-L03
Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

40 -10.84 -0.00568 PASS

50 -5.02 -0.00263 PASS

-30 2.37 0.00128 PASS

-20 -7.58 -0.00409 PASS

-10 -6.95 -0.00375 PASS

0 -0.01 -0.00001 PASS

LCH VN 10 -0.64 -0.00035 PASS

20 -1.75 -0.00094 PASS

30 3.78 0.00204 PASS

40 2.92 0.00158 PASS

50 3.49 0.00188 PASS

-30 -5.14 -0.00273 PASS

-20 -9.08 -0.00483 PASS

-10 -5.14 -0.00273 PASS

0 -10.87 -0.00578 PASS

5 MCH VN 10 -12.53 -0.00666 PASS
20 -4.48 -0.00238 PASS

30 -11.66 -0.0062 PASS

40 -4.65 -0.00247 PASS

50 -5.05 -0.00269 PASS

-30 3.45 0.00181 PASS

-20 -0.89 -0.00047 PASS

-10 -3.76 -0.00197 PASS

0 -7.78 -0.00408 PASS

HCH VN 10 -2.45 -0.00128 PASS

20 -3.48 -0.00182 PASS

30 -6.72 -0.00352 PASS

40 -4.45 -0.00233 PASS

50 -6.65 -0.00349 PASS

-30 -10.51 -0.00567 PASS

-20 -3.59 -0.00194 PASS

-10 -1.79 -0.00096 PASS

0 -9.73 -0.00525 PASS

LCH VN 10 -9.08 -0.00489 PASS

10 20 1.12 0.0006 PASS
30 -8.8 -0.00474 PASS

40 0.93 0.0005 PASS

50 -0.82 -0.00044 PASS

MCH VN -30 -12.82 -0.00682 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -13.62 -0.00724 PASS
-10 -4.25 -0.00226 PASS
0 -14.09 -0.00749 PASS
10 -17.28 -0.00919 PASS
20 -6.25 -0.00332 PASS
30 -3.53 -0.00188 PASS
40 -8.65 -0.0046 PASS
50 -7.91 -0.00421 PASS
-30 0.46 0.00024 PASS
-20 2.99 0.00157 PASS
-10 0.76 0.0004 PASS
0 -2.2 -0.00115 PASS
HCH VN 10 -4.28 -0.00225 PASS
20 -5.84 -0.00307 PASS
30 -2.52 -0.00132 PASS
40 8.47 0.00445 PASS
50 -6.09 -0.0032 PASS
-30 -4.05 -0.00218 PASS
-20 -5.02 -0.0027 PASS
-10 -11.1 -0.00598 PASS
0 -2.75 -0.00148 PASS
LCH VN 10 -10.97 -0.00591 PASS
20 -7.07 -0.00381 PASS
30 -10.4 -0.0056 PASS
40 -7.1 -0.00382 PASS
50 -4.28 -0.0023 PASS
-30 -9.76 -0.00519 PASS
15 -20 -5.85 -0.00311 PASS
-10 -5.92 -0.00315 PASS
0 -14.71 -0.00782 PASS
MCH VN 10 -9.88 -0.00526 PASS
20 -9.63 -0.00512 PASS
30 0.07 0.00004 PASS
40 -7.2 -0.00383 PASS
50 -6.95 -0.0037 PASS
-30 -1.02 -0.00054 PASS
HCH VN -20 -10.63 -0.00559 PASS
-10 -10.76 -0.00566 PASS
0 -9.71 -0.0051 PASS
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HUAan RF Test Report of G760-L03
Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

10 -8.97 -0.00471 PASS

20 -7.61 -0.004 PASS

30 -6.44 -0.00339 PASS

40 -5.34 -0.00281 PASS

50 -14.69 -0.00772 PASS

-30 2.05 0.0011 PASS

-20 2.22 0.00119 PASS

-10 0.41 0.00022 PASS

0 0.63 0.00034 PASS

LCH VN 10 1.32 0.00071 PASS

20 -5.91 -0.00318 PASS

30 -3.13 -0.00168 PASS

40 -3.5 -0.00188 PASS

50 2.98 0.0016 PASS

-30 -0.24 -0.00013 PASS

-20 -5.79 -0.00308 PASS

-10 -5.29 -0.00281 PASS

0 2.25 0.0012 PASS

20 MCH VN 10 -10.5 -0.00559 PASS

20 2.25 0.0012 PASS

30 2.1 0.00112 PASS

40 -3.35 -0.00178 PASS

50 -6.14 -0.00327 PASS

-30 2.07 0.00109 PASS

-20 0.39 0.00021 PASS

-10 -0.47 -0.00025 PASS

0 -6.77 -0.00356 PASS

HCH VN 10 -1.14 -0.0006 PASS

20 -3.78 -0.00199 PASS

30 -4.88 -0.00257 PASS

40 -9.21 -0.00485 PASS

50 -8 -0.00421 PASS

-30 3.71 0.002 PASS

-20 -11.73 -0.00634 PASS

-10 0.17 0.00009 PASS

LTE/TM2 14 LCH VN 0 3.1 0.00168 PASS
10 9.97 0.00539 PASS

20 -12.29 -0.00664 PASS

30 -6.54 -0.00353 PASS
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A\

HUAan RF Test Report of G760-L03
Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

40 0.13 0.00007 PASS

50 5.88 0.00318 PASS

-30 -8.15 -0.00434 PASS

-20 -0.83 -0.00044 PASS

-10 -1.92 -0.00102 PASS

0 0.03 0.00002 PASS

MCH VN 10 3.75 0.00199 PASS

20 1.96 0.00104 PASS

30 0.7 0.00037 PASS

40 1.99 0.00106 PASS

50 0.82 0.00044 PASS

-30 -14.55 -0.00762 PASS

-20 -11.1 -0.00581 PASS

-10 -15.23 -0.00798 PASS

0 -9.9 -0.00519 PASS

HCH VN 10 -10.06 -0.00527 PASS

20 -14.22 -0.00745 PASS

30 -12.69 -0.00665 PASS

40 -11.52 -0.00603 PASS

50 -12.8 -0.0067 PASS

-30 -4.02 -0.00217 PASS

-20 -9.94 -0.00537 PASS

-10 -6.44 -0.00348 PASS

0 -6.37 -0.00344 PASS

LCH VN 10 -0.8 -0.00043 PASS

20 -1.1 -0.00059 PASS

30 2.3 0.00124 PASS

40 2.93 0.00158 PASS

50 -12.16 -0.00657 PASS

3 -30 -7.7 -0.0041 PASS
-20 -7.1 -0.00378 PASS

-10 -5.56 -0.00296 PASS

0 -11.42 -0.00607 PASS

MCH VN 10 -5.99 -0.00319 PASS

20 -5.08 -0.0027 PASS

30 -5.04 -0.00268 PASS

40 -5.04 -0.00268 PASS

50 -12.92 -0.00687 PASS

HCH VN -30 -0.79 -0.00041 PASS
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A\

HUAan RF Test Report of G760-L03
Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

-20 -14.43 -0.00756 PASS

-10 -11.34 -0.00594 PASS

0 -4.36 -0.00228 PASS

10 -7.47 -0.00391 PASS

20 -9.48 -0.00497 PASS

30 2.15 0.00113 PASS

40 -11.24 -0.00589 PASS

50 -8.34 -0.00437 PASS

-30 -6.51 -0.00351 PASS

-20 -3.68 -0.00199 PASS

-10 -5.22 -0.00282 PASS

0 -1.66 -0.0009 PASS

LCH VN 10 -0.82 -0.00044 PASS

20 -13.33 -0.0072 PASS

30 4.84 0.00261 PASS

40 -1.6 -0.00086 PASS

50 -6.35 -0.00343 PASS

-30 -8.93 -0.00475 PASS

-20 -11.13 -0.00592 PASS

-10 -71.72 -0.00411 PASS

0 -6.24 -0.00332 PASS

5 MCH VN 10 -6.19 -0.00329 PASS
20 -8.48 -0.00451 PASS

30 -0.47 -0.00025 PASS

40 -10.04 -0.00534 PASS

50 -2.66 -0.00141 PASS

-30 -2.62 -0.00137 PASS

-20 -4.12 -0.00216 PASS

-10 -2.63 -0.00138 PASS

0 -0.11 -0.00006 PASS

HCH VN 10 -2.06 -0.00108 PASS

20 0.64 0.00034 PASS

30 -1.66 -0.00087 PASS

40 0.31 0.00016 PASS

50 -3.05 -0.0016 PASS

-30 -2.78 -0.0015 PASS

-20 -14.06 -0.00758 PASS

10 LCH VN

-10 -1.87 -0.00101 PASS

0 2.65 0.00143 PASS
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HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 -4.68 -0.00252 PASS
20 -6.55 -0.00353 PASS
30 -9.01 -0.00486 PASS
40 -12.3 -0.00663 PASS
50 -3.19 -0.00172 PASS
-30 -10.87 -0.00578 PASS
-20 -12.85 -0.00684 PASS
-10 -13 -0.00691 PASS
0 -12.56 -0.00668 PASS
MCH VN 10 -14 -0.00074 PASS
20 -9.37 -0.00498 PASS
30 -7.42 -0.00395 PASS
40 -5.61 -0.00298 PASS
50 -7 -0.00372 PASS
-30 -0.44 -0.00023 PASS
-20 -2.93 -0.00154 PASS
-10 3.18 0.00167 PASS
0 2.22 0.00117 PASS
HCH VN 10 -6.92 -0.00363 PASS
20 -1.33 -0.0007 PASS
30 0.51 0.00027 PASS
40 -2.56 -0.00134 PASS
50 -3.83 -0.00201 PASS
-30 -12.39 -0.00667 PASS
-20 -7.48 -0.00403 PASS
-10 -8.93 -0.00481 PASS
0 -10.9 -0.00587 PASS
LCH VN 10 -10.57 -0.00569 PASS
20 -0.51 -0.00027 PASS
30 -3.03 -0.00163 PASS
40 -12.83 -0.00691 PASS
15 50 -8.94 -0.00481 PASS
-30 -11.33 -0.00603 PASS
-20 -6.78 -0.00361 PASS
-10 -10.74 -0.00571 PASS
MCH VN 0 -7.75 -0.00412 PASS
10 -7.1 -0.00378 PASS
20 -5.72 -0.00304 PASS
30 -12.77 -0.00679 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
40 -0.87 -0.00046 PASS
50 -2.37 -0.00126 PASS
-30 -1.44 -0.00076 PASS
-20 -12.95 -0.00681 PASS
-10 -5.52 -0.0029 PASS
0 0.34 0.00018 PASS
HCH VN 10 -2.52 -0.00132 PASS
20 -14.81 -0.00778 PASS
30 -15.68 -0.00824 PASS
40 -9.01 -0.00474 PASS
50 -5.11 -0.00269 PASS
-30 -5.38 -0.00289 PASS
-20 2.27 0.00122 PASS
-10 2.93 0.00158 PASS
0 -3.06 -0.00165 PASS
LCH VN 10 5.38 0.00289 PASS
20 -0.39 -0.00021 PASS
30 -5.91 -0.00318 PASS
40 2.43 0.00131 PASS
50 -4.51 -0.00242 PASS
-30 -10.11 -0.00538 PASS
-20 -10.73 -0.00571 PASS
-10 -4.09 -0.00218 PASS
0 2.73 0.00145 PASS
20 MCH VN 10 4.85 0.00258 PASS
20 0.83 0.00044 PASS
30 -3 -0.0016 PASS
40 -12.3 -0.00654 PASS
50 0.33 0.00018 PASS
-30 -6.42 -0.00338 PASS
-20 2.49 0.00131 PASS
-10 -3.58 -0.00188 PASS
0 -11.69 -0.00615 PASS
HCH VN 10 -4.33 -0.00228 PASS
20 -2.89 -0.00152 PASS
30 0.64 0.00034 PASS
40 2.3 0.00121 PASS
50 0.24 0.00013 PASS
BAND4 | LTE/TM1 14 LCH VN -30 -5.51 -0.00322 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -6.48 -0.00379 PASS
-10 -4.82 -0.00282 PASS
0 -4.35 -0.00254 PASS
10 -5.89 -0.00344 PASS
20 -1.56 -0.00091 PASS
30 -5.87 -0.00343 PASS
40 -6.67 -0.0039 PASS
50 -1.75 -0.00102 PASS
-30 2.59 0.00149 PASS
-20 4.73 0.00273 PASS
-10 1.47 0.00085 PASS
0 2.09 0.00121 PASS
MCH VN 10 4.12 0.00238 PASS
20 4.02 0.00232 PASS
30 2.62 0.00151 PASS
40 1.54 0.00089 PASS
50 5.32 0.00307 PASS
-30 -3.79 -0.00216 PASS
-20 -1.62 -0.00092 PASS
-10 -1.99 -0.00113 PASS
0 -1.79 -0.00102 PASS
HCH VN 10 -1.65 -0.00094 PASS
20 -0.83 -0.00047 PASS
30 -4.63 -0.00264 PASS
40 -3.91 -0.00223 PASS
50 -2.69 -0.00153 PASS
-30 2.39 0.0014 PASS
-20 -1.04 -0.00061 PASS
-10 -0.24 -0.00014 PASS
0 -5.01 -0.00293 PASS
LCH VN 10 6.19 0.00362 PASS
20 3.99 0.00233 PASS
3 30 -6.97 -0.00407 PASS
40 4.16 0.00243 PASS
50 -1.26 -0.00074 PASS
-30 11.62 0.00671 PASS
MCH VN -20 9.86 0.00569 PASS
-10 16.81 0.0097 PASS
0 16.15 0.00932 PASS
Report No: Huawei Proprietary and Confidential Page 813 of 826

SYBH(Z-RF)023102014-1001 Copyright © Huawei Technologies Co., Ltd.




A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 18.1 0.01045 PASS
20 12.35 0.00713 PASS
30 14.15 0.00817 PASS
40 19.78 0.01142 PASS
50 11.89 0.00686 PASS
-30 -8.01 -0.00457 PASS
-20 -10.39 -0.00593 PASS
-10 -2.72 -0.00155 PASS
0 -5.87 -0.00335 PASS
HCH VN 10 -10.44 -0.00595 PASS
20 -0.39 -0.00022 PASS
30 -2.03 -0.00116 PASS
40 -5.81 -0.00331 PASS
50 -6.91 -0.00394 PASS
-30 -2.07 -0.00121 PASS
-20 -0.97 -0.00057 PASS
-10 -3.52 -0.00206 PASS
0 -3.05 -0.00178 PASS
LCH VN 10 -3.62 -0.00211 PASS
20 -6.15 -0.00359 PASS
30 -5.91 -0.00345 PASS
40 -12.3 -0.00718 PASS
50 -0.37 -0.00022 PASS
-30 7.11 0.0041 PASS
-20 3.22 0.00186 PASS
-10 10.59 0.00611 PASS
5 0 6.64 0.00383 PASS
MCH VN 10 2.1 0.00121 PASS
20 2.93 0.00169 PASS
30 6.08 0.00351 PASS
40 8.88 0.00513 PASS
50 0.59 0.00034 PASS
-30 2.2 0.00126 PASS
-20 0.43 0.00025 PASS
-10 -3.81 -0.00217 PASS
HCH VN 0 0.06 0.00003 PASS
10 0.57 0.00033 PASS
20 -0.92 -0.00052 PASS
30 -6.45 -0.00368 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
40 -5.11 -0.00292 PASS
50 -0.21 -0.00012 PASS
-30 -0.04 -0.00002 PASS
-20 1.63 0.00095 PASS
-10 -1.75 -0.00102 PASS
0 -0.49 -0.00029 PASS
LCH VN 10 -5.04 -0.00294 PASS
20 -2.15 -0.00125 PASS
30 -1.23 -0.00072 PASS
40 0.39 0.00023 PASS
50 -3.38 -0.00197 PASS
-30 -0.21 -0.00012 PASS
-20 1.44 0.00083 PASS
-10 411 0.00237 PASS
0 5.35 0.00309 PASS
10 MCH VN 10 6.81 0.00393 PASS
20 2.33 0.00134 PASS
30 571 0.0033 PASS
40 -4.03 -0.00233 PASS
50 4.29 0.00248 PASS
-30 1.65 0.00094 PASS
-20 6.47 0.0037 PASS
-10 4.99 0.00285 PASS
0 7.88 0.0045 PASS
HCH VN 10 -1.06 -0.00061 PASS
20 0.83 0.00047 PASS
30 3.29 0.00188 PASS
40 6.91 0.00395 PASS
50 3.42 0.00195 PASS
-30 -10.21 -0.00594 PASS
-20 -9.5 -0.00553 PASS
-10 -6.87 -0.004 PASS
0 -5.34 -0.00311 PASS
LCH VN 10 -10.26 -0.00597 PASS
15 20 -3.32 -0.00193 PASS
30 -9.67 -0.00563 PASS
40 -4.56 -0.00266 PASS
50 -10.71 -0.00624 PASS
MCH VN -30 4.96 0.00286 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -1.33 -0.00077 PASS
-10 -0.13 -0.00008 PASS
0 -0.39 -0.00023 PASS
10 1.26 0.00073 PASS
20 -0.03 -0.00002 PASS
30 -0.43 -0.00025 PASS
40 0.11 0.00006 PASS
50 3.6 0.00208 PASS
-30 -4.36 -0.00249 PASS
-20 -1.79 -0.00102 PASS
-10 -1.32 -0.00076 PASS
0 -2.09 -0.0012 PASS
HCH VN 10 -10.14 -0.0058 PASS
20 1.04 0.0006 PASS
30 -0.47 -0.00027 PASS
40 -3.16 -0.00181 PASS
50 -5.98 -0.00342 PASS
-30 -2.62 -0.00152 PASS
-20 -0.49 -0.00028 PASS
-10 -2.42 -0.00141 PASS
0 0.64 0.00037 PASS
LCH VN 10 1.46 0.00085 PASS
20 -0.87 -0.00051 PASS
30 -2.56 -0.00149 PASS
40 -2.33 -0.00135 PASS
50 0.47 0.00027 PASS
-30 1.37 0.00079 PASS
20 -20 0.03 0.00002 PASS
-10 -0.07 -0.00004 PASS
0 -2.88 -0.00166 PASS
MCH VN 10 0.06 0.00003 PASS
20 3.42 0.00197 PASS
30 -0.23 -0.00013 PASS
40 -0.77 -0.00044 PASS
50 0.96 0.00055 PASS
-30 5.32 0.00305 PASS
HCH VN -20 7.41 0.00425 PASS
-10 5.34 0.00306 PASS
0 3.66 0.0021 PASS
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A\

HUAan RF Test Report of G760-L03
Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

10 411 0.00236 PASS

20 5.95 0.00341 PASS

30 4.58 0.00262 PASS

40 5.36 0.00307 PASS

50 4.96 0.00284 PASS

-30 -3.15 -0.00184 PASS

-20 -3.81 -0.00223 PASS

-10 -4.75 -0.00278 PASS

0 -5.25 -0.00307 PASS

LCH VN 10 -2.05 -0.0012 PASS

20 -4.51 -0.00264 PASS

30 -3.81 -0.00223 PASS

40 -4.72 -0.00276 PASS

50 -6.61 -0.00386 PASS

-30 0.77 0.00044 PASS

-20 3.96 0.00229 PASS

-10 25 0.00144 PASS

0 3.1 0.00179 PASS

14 MCH VN 10 2.93 0.00169 PASS

20 3.55 0.00205 PASS

30 4.08 0.00235 PASS

LTETM2 40 0.1 0.00006 PASS
50 4.72 0.00272 PASS

-30 -2.07 -0.00118 PASS

-20 -5.82 -0.00332 PASS

-10 -5.32 -0.00303 PASS

0 -0.72 -0.00041 PASS

HCH VN 10 -0.54 -0.00031 PASS

20 -1.73 -0.00099 PASS

30 0.2 0.00011 PASS

40 -4.45 -0.00254 PASS

50 -4.53 -0.00258 PASS

-30 -1.09 -0.00064 PASS

-20 -0.09 -0.00005 PASS

-10 -2.45 -0.00143 PASS

3 LCH VN 0 -6.11 -0.00357 PASS

10 -4.35 -0.00254 PASS

20 -2.9 -0.00169 PASS

30 -1.54 -0.0009 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
40 -4.25 -0.00248 PASS
50 -3.38 -0.00197 PASS
-30 9.38 0.00541 PASS
-20 7.45 0.0043 PASS
-10 11.53 0.00666 PASS
0 -2.82 -0.00163 PASS
MCH VN 10 4.19 0.00242 PASS
20 6.45 0.00372 PASS
30 8.3 0.00479 PASS
40 4.79 0.00276 PASS
50 7.31 0.00422 PASS
-30 -2.5 -0.00143 PASS
-20 -7.84 -0.00447 PASS
-10 -10.26 -0.00585 PASS
0 -7.04 -0.00401 PASS
HCH VN 10 -6.64 -0.00379 PASS
20 -10.49 -0.00598 PASS
30 -7.14 -0.00407 PASS
40 -6.28 -0.00358 PASS
50 -3.2 -0.00182 PASS
-30 -3.86 -0.00225 PASS
-20 -4.56 -0.00266 PASS
-10 -5.12 -0.00299 PASS
0 -2.75 -0.00161 PASS
LCH VN 10 -0.37 -0.00022 PASS
20 -3.26 -0.0019 PASS
30 -12.75 -0.00745 PASS
40 -3.55 -0.00207 PASS
50 -3.35 -0.00196 PASS
5 -30 1.9 0.0011 PASS
-20 3.29 0.0019 PASS
-10 0.11 0.00006 PASS
0 8.71 0.00503 PASS
MCH VN 10 3.58 0.00207 PASS
20 10.49 0.00605 PASS
30 3.98 0.0023 PASS
40 8.08 0.00466 PASS
50 2.86 0.00165 PASS
HCH VN -30 -0.03 -0.00002 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -2.12 -0.00121 PASS
-10 -1.1 -0.00063 PASS
0 -5.54 -0.00316 PASS
10 0.63 0.00036 PASS
20 -3.22 -0.00184 PASS
30 0.13 0.00007 PASS
40 -0.24 -0.00014 PASS
50 -0.74 -0.00042 PASS
-30 -1.52 -0.00089 PASS
-20 3.55 0.00207 PASS
-10 -0.5 -0.00029 PASS
0 2.76 0.00161 PASS
LCH VN 10 -0.33 -0.00019 PASS
20 -3.82 -0.00223 PASS
30 5.02 0.00293 PASS
40 0.57 0.00033 PASS
50 2.62 0.00153 PASS
-30 1.2 0.00069 PASS
-20 -1.29 -0.00074 PASS
-10 491 0.00283 PASS
0 1.59 0.00092 PASS
10 MCH VN 10 2.55 0.00147 PASS
20 1.65 0.00095 PASS
30 6.28 0.00362 PASS
40 4.68 0.0027 PASS
50 3.53 0.00204 PASS
-30 7.44 0.00425 PASS
-20 0.07 0.00004 PASS
-10 2.69 0.00154 PASS
0 2.02 0.00115 PASS
HCH VN 10 2.7 0.00154 PASS
20 3.23 0.00185 PASS
30 1.16 0.00066 PASS
40 5.04 0.00288 PASS
50 3.89 0.00222 PASS
-30 -10.09 -0.00587 PASS
15 LCH VN -20 -10.1 -0.00588 PASS
-10 -2.16 -0.00126 PASS
0 -9.36 -0.00545 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 -5.75 -0.00335 PASS
20 -5.97 -0.00348 PASS
30 -2.86 -0.00167 PASS
40 -5.15 -0.003 PASS
50 -9.68 -0.00564 PASS
-30 4.22 0.00244 PASS
-20 -1.9 -0.0011 PASS
-10 -1.73 -0.001 PASS
0 1.46 0.00084 PASS
MCH VN 10 3.22 0.00186 PASS
20 3.99 0.0023 PASS
30 -0.54 -0.00031 PASS
40 -1.1 -0.00063 PASS
50 0.64 0.00037 PASS
-30 -4.51 -0.00258 PASS
-20 -4.15 -0.00237 PASS
-10 -1.17 -0.00067 PASS
0 -6.44 -0.00369 PASS
HCH VN 10 -1.49 -0.00085 PASS
20 -0.72 -0.00041 PASS
30 -6.75 -0.00386 PASS
40 -1.17 -0.00067 PASS
50 -0.13 -0.00007 PASS
-30 -1.07 -0.00062 PASS
-20 -1.42 -0.00083 PASS
-10 -1.23 -0.00072 PASS
0 -1.14 -0.00066 PASS
LCH VN 10 -6.62 -0.00385 PASS
20 -1.3 -0.00076 PASS
30 -1.23 -0.00072 PASS
40 -4.61 -0.00268 PASS
20 50 -2.36 -0.00137 PASS
-30 2.99 0.00173 PASS
-20 2.66 0.00154 PASS
-10 -0.79 -0.00046 PASS
MCH VN 0 -0.94 -0.00054 PASS
10 1.53 0.00088 PASS
20 -2.09 -0.00121 PASS
30 0.9 0.00052 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
40 2.69 0.00155 PASS
50 2.98 0.00172 PASS
-30 3.76 0.00215 PASS
-20 5.71 0.00327 PASS
-10 4.28 0.00245 PASS
0 -0.6 -0.00034 PASS
HCH VN 10 1.52 0.00087 PASS
20 6.19 0.00355 PASS
30 7.32 0.00419 PASS
40 3.33 0.00191 PASS
50 3 0.00172 PASS
-30 2.23 0.00089 PASS
-20 -10.56 -0.00422 PASS
-10 -17.02 -0.0068 PASS
0 -8.94 -0.00357 PASS
LCH VN 10 0.8 0.00032 PASS
20 -19.5 -0.00779 PASS
30 -7.48 -0.00299 PASS
40 -7.74 -0.00309 PASS
50 -19.64 -0.00785 PASS
-30 -7.93 -0.00313 PASS
-20 1.92 0.00076 PASS
-10 5.28 0.00208 PASS
0 -1.46 -0.00058 PASS
BAND7 | LTE/TML 5 MCH VN 10 -2.27 -0.0009 PASS
20 -10.29 -0.00406 PASS
30 -9.7 -0.00383 PASS
40 -4.96 -0.00196 PASS
50 1.6 0.00063 PASS
-30 -9.4 -0.00366 PASS
-20 2.88 0.00112 PASS
-10 -1.42 -0.00055 PASS
0 0.26 0.0001 PASS
HCH VN 10 2.39 0.00093 PASS
20 6.95 0.00271 PASS
30 4.69 0.00183 PASS
40 -5.45 -0.00212 PASS
50 2.82 0.0011 PASS
10 LCH VN -30 -6.55 -0.00261 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -10.2 -0.00407 PASS
-10 -17.45 -0.00697 PASS
0 -1.7 -0.00068 PASS
10 4.95 0.00198 PASS
20 0.19 0.00008 PASS
30 -7.78 -0.00311 PASS
40 -10.27 -0.0041 PASS
50 -7.95 -0.00317 PASS
-30 -7.35 -0.0029 PASS
-20 -6.72 -0.00265 PASS
-10 -4.66 -0.00184 PASS
0 -11.09 -0.00437 PASS
MCH VN 10 -1.8 -0.00071 PASS
20 -0.01 0 PASS
30 -3.19 -0.00126 PASS
40 5.79 0.00228 PASS
50 2.59 0.00102 PASS
-30 5.06 0.00197 PASS
-20 7.68 0.00299 PASS
-10 5.32 0.00207 PASS
0 12.87 0.00502 PASS
HCH VN 10 6.59 0.00257 PASS
20 0.16 0.00006 PASS
30 6.37 0.00248 PASS
40 0.36 0.00014 PASS
50 3.65 0.00142 PASS
-30 -3.4 -0.00136 PASS
-20 -1.24 -0.00049 PASS
-10 7.02 0.0028 PASS
0 -4.71 -0.00188 PASS
LCH VN 10 5.51 0.0022 PASS
20 8.08 0.00322 PASS
15 30 -2.37 -0.00095 PASS
40 13.62 0.00543 PASS
50 2.2 0.00088 PASS
-30 -1.17 -0.00046 PASS
MCH VN -20 1.5 0.00059 PASS
-10 -4.28 -0.00169 PASS
0 -14.83 -0.00585 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 -17.04 -0.00672 PASS
20 -3.76 -0.00148 PASS
30 2.52 0.00099 PASS
40 -1.16 -0.00046 PASS
50 -1.97 -0.00078 PASS
-30 -11.79 -0.0046 PASS
-20 -22.13 -0.00864 PASS
-10 -18.65 -0.00728 PASS
0 -15.88 -0.0062 PASS
HCH VN 10 -16.94 -0.00661 PASS
20 -14.91 -0.00582 PASS
30 -16.28 -0.00635 PASS
40 -25.02 -0.00976 PASS
50 -11.34 -0.00443 PASS
-30 -6.02 -0.0024 PASS
-20 -3.36 -0.00134 PASS
-10 -12.1 -0.00482 PASS
0 -10.59 -0.00422 PASS
LCH VN 10 -18.47 -0.00736 PASS
20 -20.51 -0.00817 PASS
30 -16.42 -0.00654 PASS
40 -7.02 -0.0028 PASS
50 -4.84 -0.00193 PASS
-30 -2.12 -0.00084 PASS
-20 -6.35 -0.0025 PASS
-10 -12.59 -0.00497 PASS
20 0 -10.03 -0.00396 PASS
MCH VN 10 12.19 0.00481 PASS
20 1.07 0.00042 PASS
30 5.44 0.00215 PASS
40 -0.07 -0.00003 PASS
50 7.88 0.00311 PASS
-30 2.86 0.00112 PASS
-20 7.07 0.00276 PASS
-10 7.71 0.00301 PASS
HCH VN 0 4.88 0.00191 PASS
10 0.74 0.00029 PASS
20 -1.79 -0.0007 PASS
30 -3.58 -0.0014 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
40 -5.87 -0.00229 PASS
50 -3.49 -0.00136 PASS
-30 -14.26 -0.0057 PASS
-20 -17.45 -0.00697 PASS
-10 -21.57 -0.00862 PASS
0 -2.98 -0.00119 PASS
LCH VN 10 -25.29 -0.01011 PASS
20 -9.04 -0.00361 PASS
30 -15.78 -0.00631 PASS
40 -9.24 -0.00369 PASS
50 -14.95 -0.00597 PASS
-30 -1.54 -0.00061 PASS
-20 -12.99 -0.00512 PASS
-10 -9 -0.00355 PASS
0 -8.21 -0.00324 PASS
5 MCH VN 10 -7.32 -0.00289 PASS
20 -6.31 -0.00249 PASS
30 -2.35 -0.00093 PASS
40 0.69 0.00027 PASS
50 -13.36 -0.00527 PASS
LTE/TM2 -30 -2.92 -0.00114 PASS
-20 -8.23 -0.00321 PASS
-10 -2.13 -0.00083 PASS
0 2.86 0.00111 PASS
HCH VN 10 -13.13 -0.00511 PASS
20 -13.13 -0.00511 PASS
30 -7.37 -0.00287 PASS
40 -8.14 -0.00317 PASS
50 8.35 0.00325 PASS
-30 -12.03 -0.0048 PASS
-20 -7.45 -0.00297 PASS
-10 4.22 0.00168 PASS
0 0.94 0.00038 PASS
LCH VN 10 -0.49 -0.0002 PASS
10 20 -2.43 -0.00097 PASS
30 -4.18 -0.00167 PASS
40 -7.12 -0.00284 PASS
50 -7.12 -0.00284 PASS
MCH VN -30 -7.31 -0.00288 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-20 -13.45 -0.00531 PASS
-10 -13.33 -0.00526 PASS
0 -9.64 -0.0038 PASS
10 -13.03 -0.00514 PASS
20 -12.22 -0.00482 PASS
30 -10.54 -0.00416 PASS
40 -10.31 -0.00407 PASS
50 -7.77 -0.00307 PASS
-30 -6.14 -0.00239 PASS
-20 -0.4 -0.00016 PASS
-10 -5.87 -0.00229 PASS
0 -10.19 -0.00397 PASS
HCH VN 10 -6.84 -0.00267 PASS
20 -0.56 -0.00022 PASS
30 5.79 0.00226 PASS
40 7.88 0.00307 PASS
50 10.34 0.00403 PASS
-30 -5.31 -0.00212 PASS
-20 3.95 0.00158 PASS
-10 -10.09 -0.00402 PASS
0 4.35 0.00173 PASS
LCH VN 10 -3.52 -0.0014 PASS
20 8.93 0.00356 PASS
30 2.32 0.00093 PASS
40 -7.97 -0.00318 PASS
50 0.74 0.0003 PASS
-30 -8.53 -0.00336 PASS
15 -20 -13.53 -0.00534 PASS
-10 -11.52 -0.00454 PASS
0 -7.52 -0.00297 PASS
MCH VN 10 0.94 0.00037 PASS
20 5.15 0.00203 PASS
30 6.74 0.00266 PASS
40 3.52 0.00139 PASS
50 -1.99 -0.00079 PASS
-30 -0.37 -0.00014 PASS
HCH VN -20 0.47 0.00018 PASS
-10 0.44 0.00017 PASS
0 -3.29 -0.00128 PASS
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A\

HUvaa RF Test Report of G760-L03

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
10 -7.14 -0.00279 PASS
20 -0.64 -0.00025 PASS
30 1.33 0.00052 PASS
40 -15.58 -0.00608 PASS
50 -0.07 -0.00003 PASS
-30 -15.76 -0.00628 PASS
-20 -7.57 -0.00302 PASS
-10 -3.19 -0.00127 PASS
0 -4.96 -0.00198 PASS
LCH VN 10 -24.39 -0.00972 PASS
20 -17.18 -0.00684 PASS
30 -21.26 -0.00847 PASS
40 -24.32 -0.00969 PASS
50 -19.8 -0.00789 PASS
-30 -3.55 -0.0014 PASS
-20 -17.52 -0.00691 PASS
-10 -12.22 -0.00482 PASS
0 -7.64 -0.00301 PASS
20 MCH VN 10 -4.62 -0.00182 PASS
20 -5.22 -0.00206 PASS
30 -13.06 -0.00515 PASS
40 -5.46 -0.00215 PASS
50 -1.83 -0.00072 PASS
-30 -0.34 -0.00013 PASS
-20 -2.46 -0.00096 PASS
-10 1.89 0.00074 PASS
0 -3.71 -0.00145 PASS
HCH VN 10 -2.63 -0.00103 PASS
20 -4.08 -0.00159 PASS
30 -3.18 -0.00124 PASS
40 -7.54 -0.00295 PASS
50 -13.32 -0.0052 PASS
END
Report No: Huawei Proprietary and Confidential Page 826 of 826

SYBH(Z-RF)023102014-1001 Copyright © Huawei Technologies Co., Ltd.




